
Poly Adirondack 50" Porch Swing

DESIGNED IN CALIFORNIA



THANK YOU!

Sign up here:
 

JOIN THE WESTINTRENDS COMMUNITY

QUESTIONS OR COMMENTS?

PRODUCT REGISTRATION

FOLLOW, SHARE, & LEARN

ACCESSIBILITY - COMMUNITY - VALUE - SUSTAINABILITY



NOTICE

NO TOOLS  REQUIRED

Page 1 of 5

2 PERSON
ASSEMBLY

UP TO 20 MIN.
ASSEMBLY600LBS

SWING

CAPACITY

Please do not exceed the weight limitations of this item.
Do not stand on or use any part of this item as a step ladder.

Do not overtighten screws. (lnsert all screws before tightening screws.)

Firmly secure all bolts, screws, and nuts before use.
Reconfirm that all bolts, screws, and nuts are secure every 90 days.
Do not use or store this item in the proximity of open flame or flammable / combustible chemicals.
Be aware that some parts are heavy and have sharp edges.
Please adjust the speed slowly when you use electric drill for assembling to avoid screw slipping.

2 PCS 4 PCS

4 PCS 4 PCS

1 2BOLT

HARDWARE

M6 x 60mm M4 x 13mm

M8 x 35mm

M6 x 80mm

M6 x 30mm
SCREW

M6 x 55mm
SCREW

M6 x 90mm
SCREWBOLT

M6 NUT

ALLEN WRENCH
(PROVIDED)

WRENCH ALLEN WRENCH
(PROVIDED)(PROVIDED)

4 PCS 2 PCS 2 PCS

7 M6 WASHER

3 4 5

6
EYE HOOK

M8 x 60mm
EYE HOOK

2 PCS 2 PCS

8 9 CHAIN

2 PCS

10

4 PCS 4 PCS

M8 NUT 12 M8 WASHER

2 PCS

13 SCREW
11



Page 2 of 5

PRODUCT ASSEMBLY - OVERALL VIEW

RIGHT LEG LEFT CUP HOLDERE F

Look at following overall view of this swing and learn the exact position of each part to be assembled.

GLEFT LEG

1 PC 1 PC 1 PC

RIGHT CUP HOLDERh

1 PC

PARTS

SWING SEAT BACKREST LEFT ARMA b C d

1 PC 1 PC 1 PC 1 PC

RIGHT ARM

h
A

g E

F

D

C
B



Page 3 of 5

PRODUCT ASSEMBLY

PRODUCT ASSEMBLY

Attach Part G Left Cup Holder to Part C Left Arm with 1 pc of Hardware #1 Bolt.

Do the same to attach Part H Right Cup Holder to Part D Right Arm with 1 pc of
Hardware #1 Bolt.

2

1

 Attach Part F Right Leg to Part D Right Arm with cup holder with 1 set of Hardware 
#2 Bolt, #7 Washer and #6 Nut (see image below).

Attach the steel plate to the Arm with 2 pcs of Hardware #3 Screw.

Do the same to attach Part E Left Leg to Part C Left Arm with cup holder

g H

11

C D

d

d

C

E
F

F

6

6

33

7

7

2



PRODUCT ASSEMBLY

PRODUCT ASSEMBLY

4

3

Page 4 of 5

Attach the combined Part C Left Arm with cup holder and Part E Left Leg to Part A 
Swing Seat with 1 set of Hardware #2 Bolt, #7 Washer and #6 Nut.

Do the same to assemble Part D Right Arm with cup holder and Part F Right Leg 
to Part A Swing Seat with 1 set of Hardware #2 Bolt, #7 Washer and #6 Nut.
 
Attach 2 sets of Hardware #9 Eye Hook, #12 Washer and #11 Nut as below for the chains.

Attach Part B Backrest to Part A Swing Seat with 2 pcs of Hardware #13 Screw and
2 pcs of Hardware #4 Screw (see image below).

Attach Part B Backrest to Part C Left Arm and Part D Right Arm with 2 pcs of 
Hardware #5 Screw (see image below).

6
7

6
2

2

9

9

5 5

4
4

1313

7

11
12

11
12

C

E
A

F

d

bC

A



PRODUCT ASSEMBLY

PRODUCT ASSEMBLY

6

5 Attach 2 sets of Hardware #8 Eye Hook, #12 Washer and #11 Nut to Part A Swing Seat
as below.

Thread the Hardware #10 Chain through the holes in the left armrest. Unscrew  the thread
lock to open the carabiner, hook it onto the front leg eyebolt, and tighten the lock to secure it. 
Attach the carabiner at the other end of the chain to the eyebolt on the swing seat using
the same method.
 
Repeat these steps to install the second chain on the right side.

Tighten all the screws, bolts, and nuts to ensure the swing is sturdy enough.

Page 5 of 5

8

12
11

LOCK

10

10

D

f
a

E
C



REGISTRATION & REFUND POLICY

HAVING TROUBLE

CLEANING TIPS

•  

 

CLEANING TIPS

REGULAR CLEAN: Use a mixture of warm water and mild soap. 

any dirt or stains.

QUICK CLEAN: You can simply wipe down the HDPE furniture with
a damp cloth. The material's resilience makes it resistant to most

DO NOT exceed 1500 PSI  - this will remove any debris and dirt.


